






SLIDE COMPOUND SAW C 10FSB 

Item 

No. 

Code 

No. 
Description 

No. 

used 
Remarks 

1 305180 CLUTCH SCREW 1 
 

2 305179 CLUTCH SPRING 1 
 

3 312488 CLAMP LEVER 1 
 

4 307725 BOLT (LEFT HAND) M10 1 (TILL 08.2010) 

4A 329409 BOLT (LEFT HAND) D10 1 (SINCE 09.2010) 

5 315195 SLEEVE 1 
 

6 305190 METAL SPRING (A) 1 EXCEPT FOR USA 

7 965077 SPECIAL WASHER 1 
 

8 321330 SET PIN (A) 1 
 

9 949429 
BOLT WASHER M4 (10 

PCS.) 
8 

 

10 949215 
MACHINE SCREW M4X8 (10 

PCS.) 
8 

 

11 320141 HINGE SHAFT (A) 1 
 

12 303409 NYLOCK BOLT M8X25 2 
 

13 321370 VISE ASS'Y 1 INCLUD.14-20 

14 308396 KNOB BOLT M10 1 
 

15A 307947 WING BOLT M6X12 1 
 

16 
 

SCREW HOLDER 1 
 

17 319974 VISE PLATE SET 1 
 

18 996722 WASHER 1 
 

19 996247 

MACHINE SCREW 

(W/WASHERS) M5X12 

(BLACK) 

1 
 

20 321371 VISE SHAFT 1 
 

21 302459 WING BOLT M6X17 1 
 

22 307221 
BOLT (W/WASHERS) 

M8X35 (BLACK) 
4 (TILL 08.2010) 

22A 949678 BOLT M8X35 (10 PCS.) 4 (SINCE 09.2010) 

23 321346 FENCE (B) 1 
 

24 949610 BOLT M6X10 (10 PCS.) 1 
 

25 998844 HOLDER 1 
 

26A 330768 TABLE ASS'Y 1 
INCLUD.9,10,27-

34A,40,41A,43,44A,46A-51, 

    

53B,61-63 EXCEPT FOR 

USA,CAN,MEX 

    

(TILL 01.2012 FOR 

USA,CAN,MEX) 

*26B 334463 TABLE ASS'Y 1 INCLUD.9,10,27-



Item 

No. 

Code 

No. 
Description 

No. 

used 
Remarks 

34A,40A,41A,43,44A,46A-51 

    

,53C,61-63 SINCE 02.2012 FOR 

USA,CAN,MEX 

27 321343 SCALE (B) 1 
 

28 312480 SHAFT (B) 1 
 

29 949437 
BOLT WASHER M12 (10 

PCS.) 
2 

 

30 312481 SPRING 1 
 

31 321335 STOPPER (A) 1 (TILL 08.2008) 

31A 322280 STOPPER (A) 1 (SINCE 09.2008) 

32 321417 SPRING (E) 1 
 

33 321336 PIN COVER 1 
 

34 998811 LINER 3 (TILL 08.2008) 

34A 324400 LINER 3 (SINCE 09.2008) 

35 311144 NYLON NUT M6 1 
 

36 321331 PLATE 1 
 

37 321386 WARNING LABEL (H) 1 
 

38 321385 SUB FENCE (B) ASS'Y 1 INCLUD.37 

39 949342 
FLAT HD. SCREW M6X25 

(10 PCS.) 
1 

 

40 998818 TABLE INSERT 2 
EXCEPT FOR USA,CAN,MEX 

(TILL 01.2012 FOR 

    
USA,CAN,MEX) 

40A 329421 TABLE INSERT 2 
SINCE 02.2012 FOR 

USA,CAN,MEX 

41A 949256 
MACHINE SCREW M6X16 

(10 PCS.) 
6 

 

42 321329 INDICATOR 1 
 

43 321342 SPACER (A) 1 
 

44 321341 SHAFT (A) 1 (TILL 08.2008) 

44A 329416 SHAFT (A) 1 (SINCE 09.2008) 

45A 322283 SIDE HANDLE 1 
 

46 321337 SHAFT (C) 1 (TILL 08.2008) 

46A 329415 SHAFT (C) 1 (SINCE 09.2008) 

47 875249 THRUST WASHER 2 
 

48 987860 
SEAL LOCK HEX. SOCKET 

SET SCREW M6X6 
1 

 

49 321339 LEVER SHAFT 1 
 

50 321338 LEVER 1 
 

51 321340 SPRING (D) 1 
 

52 321345 FENCE (A) 1 
 



Item 

No. 

Code 

No. 
Description 

No. 

used 
Remarks 

53B 330768 TABLE ASS'Y 1 
INCLUD.9-10,26A-

34A,40,41A,43,44A, 

    

46A-51,61-63 EXCEPT FOR 

USA,CAN,MEX 

    

(TILL 01.2012 FOR 

USA,CAN,MEX) 

*53C 334463 TABLE ASS'Y 1 
INCLUD.9,10,26B-

34A,40A,41A,43,44A, 

    

46A-51,61-63 (SINCE 02.2012 FOR 

USA,CAN, 

    
MEX) 

54 312672 BASE RUBBER 4 
 

55 315210 SCALE (A) 1 
 

56A 960017 KNOB BOLT M6X32 1 EXCEPT FOR USA,CAN,AUS,NZL 

57 987860 
SEAL LOCK HEX. SOCKET 

SET SCREW M6X6 
2 EXCEPT FOR USA,CAN,AUS,NZL 

58 321552 PIN 2 EXCEPT FOR USA,CAN,AUS,NZL 

59 
 

CAUTON LABEL (Q) 1 
 

    
EXCEPT FOR USA,CAN,AUS,NZL 

60 322617 SUB FENCE (A) ASS'Y 1 
INCLUD.56-59 EXCEPT FOR 

USA,CAN,AUS,NZL 

61 324395 COVER (B) 1 (SINCE 09.2008) 

62 949429 
BOLT WASHER M4 (10 

PCS.) 
1 (SINCE .09.2008) 

63 949215 
MACHINE SCREW M4X8 (10 

PCS.) 
1 (SINCE 09.2008) 

64 949457 
SPRING WASHER M8 (10 

PCS.) 
1 

 

65 949433 
BOLT WASHER M8 (10 

PCS.) 
1 

 

71 996227 PACKING COVER 2 
 

72 949429 
BOLT WASHER M4 (10 

PCS.) 
5 

 

73 949215 
MACHINE SCREW M4X8 (10 

PCS.) 
4 

 

74A 332818 HINGE (B) ASS'Y 1 INCLUD.89A,100A 

*74A 332816 HINGE (B) ASS'Y 1 
INCLUD.89A,100A TILL 01.2012 

FOR USA,CAN 

    
,MEX 

*74A 332817 HINGE (B) ASS'Y 1 INCLUD.89A,100A FOR AUS,NZL 

74B 334460 HINGE (B) ASS'Y 1 
INCLUD.89B,100A SINCE 02.2012 

FOR USA, 



Item 

No. 

Code 

No. 
Description 

No. 

used 
Remarks 

    
CAN,MEX 

75A 334337 SLEEVE 1 
 

76 321332 SPRING 1 
 

77 961554 
HEX. SOCKET SET SCREW 

M8X10 
1 

 

78 302518 STOPPER PIN ASS'Y 1 INCLUD.79 

79 984528 O-RING (P-6) 1 
 

80 949312 WING NUT M8 (10 PCS.) 1 
 

81 949633 BOLT M8X50 (10 PCS.) 1 
 

82 320141 HINGE SHAFT (A) 1 
 

83 949237 
MACHINE SCREW M5X12 

(10 PCS.) 
1 

 

84 949454 
SPRING WASHER M5 (10 

PCS.) 
1 

 

85 998980 SPACER 1 
 

*86 322199 LINK 1 
 

*86 321368 LINK 1 FOR USA,CAN,MEX 

87 949217 
MACHINE SCREW M4X12 

(10 PCS.) 
1 

 

88 948614 NYLON CLIP 1 
 

*88 948193 NYLON CLIP 1 FOR USA,CAN,MEX 

89A 331419 SUPPORT 1 
EXCEPT FOR USA,CAN,MEX 

(TILL 01.2012 FOR 

    
USA,CAN,MEX) 

89B 334458 SUPPORT 1 
SINCE 02.2012 FOR 

USA,CAN,MEX 

90 321347 BALL BUSHING 1 
 

91 996226 FELT 2 
 

92 996223 BUSHING 2 
 

93 949568 LOCK NUT M8 (10 PCS.) 2 
 

94 974500 
HEX. SOCKET SET SCREW 

M8X16 
2 

 

95 302459 WING BOLT M6X17 1 
 

96 947859 LOCK SPRING 1 
 

97 963174 CLAMP PIECE (B) 1 
 

98 320206 CAUTION LABEL (A) 1 
 

99 321375 HOLDER (A) 1 
EXCEPT FOR USA,CAN,MEX 

(TILL 01.2012 FOR 

    
USA,CAN,MEX) 

99A 334462 HOLDER (A) 1 
SINCE 02.2012 FOR 

USA,CAN,MEX 



Item 

No. 

Code 

No. 
Description 

No. 

used 
Remarks 

100 949686 ROLL PIN D6X40 (10 PCS.) 2 (TILL 08.2010) 

100A 961554 
HEX. SOCKET SET SCREW 

M8X10 
2 (SINCE 09.2010) 

101 321329 INDICATOR 2 
 

102 303409 NYLOCK BOLT M8X25 1 
 

103 307956 
SEAL LOCK HEX. SOCKET 

SET SCREW M6X10 
2 

 

104A 305558 

TAPPING SCREW 

(W/FLANGE) D5X25 

(BLACK) 

1 FOR USA,CAN,MEX 

105 321333 GUARD (A) 1 EXCEPT FOR USA,CAN 

105A 324372 GUARD ASS'Y 1 
INCLUD.104A FOR 

USA,CAN,MEX 

 


